



# Concrete Masonry Units Report

**Denver**  
2390 South Lipan Street  
Denver, CO 80223  
Phone: 3037429700

**Client:**  
Colorado Earth  
20855 West Gate Road  
Golden, CO 80403

**Project:**  
20-1-370  
Colorado Earth Block Testing  
20855 West Gate Road  
Golden, CO 80403

**Sample Number:** 15549

**Technician:** Client

**Structure Type:** Other

**Placement Location:** Colorado Earth Manufacturing Site

**Type of Masonry Unit:** Adobe Block

**Specimen Size:** 4" X 6" X 12"

**Specified Strength:** 300

### Concrete Masonry Unit Compressive Strength

Specimen Number	Test Date	Maximum Load (lbs)	Average Height (in)	Average Width (in)	Average Length (in)	Net Area (in <sup>2</sup> )	Net Strength (psi)
1	05/29/2020	76180	3.40	5.95	11.80	61.16	1250
2	05/29/2020	65330	3.40	5.95	11.80	61.16	1070

**Lab Technician:** Paljor Chokteng

These test results only apply to samples which were tested. The testing report shall not be reproduced, except in full, without the written approval of Kumar and Associates, Inc. Testing performed in accordance with ASTM C140, C617, C1314